

JEWELLERY REPORT

Date	: 28.09.2022	Jewel Type	: Necklace
Report No	: D63023902353	Description	: Natural Diamond
CARAT WEIGHT	: 6.97 CT	Shape and Cutting Style	: Round
COLOR GRADE	: D - E	POLISH	:
CLARITY GRADE	: VS - SI	SYMETRY	:
CUT GRADE	:	TOTAL GRAM WEIGHT	: 21.07 gr
		GOLD STANDART	: 18 K

COMMENTS

ONE 18 K WHITE GOLD NECKLACE STAMPED "750" WEIGHING IN TOTAL 21.07 GR CONTAINING 83 DIAMONDS WITH AN ESTIMATED WEIGHT OF 6.97 CT

APPROVAL AUTHORITY

The certificate details the characteristics of the mentioned diamond that has been established by scientific measurements and observations.
The exacting process of testing and identifying diamond is performed by experienced academical gemologist using the latest scientific instruments.



M. Hatipoğlu
A.Prof.Dr. Murat HATIPOĞLU
Senior Staff Gemologist-Director of the Laboratory
(Ph.D. in Mineralogy and Petrography of Geological Engineering)

This Report is provided upon request of the customer and/or the owner of the diamond. It is not a guarantee, valuation or appraisal of any kind. The Report only contains the characteristics of the diamond at the time of the examination. DGA has made no representation or warranty regarding this Report or the value of the diamond described herein. The recipient of this Report may wish to consult a credentialed jeweler or gemologist about the information contained herein.



IMPORTANT LIMITATIONS ON BACK


HRD Antwerp Diamond Grading Report

Report Number:
200000132407

Report Type:
Natural Diamond ID

Date of Issue:
15/12/2020

The stone in accordance with the above mentioned number has been identified as a natural gem diamond.

Results:		Additional information:	
Shape:	brilliant	Fluorescence:	nil
Carat (weight):	0.57 ct	Measurements:	5.13 - 5.18 mm x 3.32 mm
Colour Grade:	exceptional white + (D)	Girdle:	medium 5.0 faceted
Clarity Grade:	SI1	Culet:	0.8 % natural
Cut:		Total Depth:	64.4 %
Proportions:	good	Table Width:	58.00 %
Polish:	very good	Crown Height (β):	16.5 % (37.9 deg)
Symmetry:	very good	Pavilion Depth (α):	43.0 % (40.8 deg)
Image:		Length Halves Crown:	50.0 %
		Length Halves Pavilion:	75.0 %
		Sum α & β :	78.7 deg

Remarks:

Inscription(s):

- laser inscription(s) on diamond

The report on HRD Antwerp Grading Report Link is intended exclusively to help confirm that the grading report number and examination results of the diamond provided by the user of this service correspond to an existing non-digital Diamond Grading Report, Diamond Identification Report or Colour Diamond Grading Report archived in the HRD Antwerp grading report database. HRD Antwerp does not make any representations or warranties regarding the information returned by the Report on HRD Antwerp Grading Report Link. The Report is not a HRD Antwerp Diamond Grading Report. The Report and the information returned by the Report are subject to all the notices, guarantees and limitations of liability included in the corresponding non-digital Diamond Grading Report, Diamond Identification Report or Colour Diamond Grading Report with the grading report number.